



Bundesanstalt für
Materialforschung
und -prüfung

Bundesanstalt für Materialforschung und -prüfung (BAM) · 12200 Berlin, Germany

C/ Berlin 2 P.I Can Torella
08233 Vacarisses
Barcelona Spain

Your ref:-

-

Your e-mail of

2017-11-03

Our ref: -

4.1/Dr. Plarre/8667

Our telephone no.

++49 30 8104-1411

Our fax no.

-1417

Our e-mail

ruediger.plarre@bam.de

Date

22.11.2017

Statement of congruence

To whom it may concern:

In 2015 BAM tested 2 product samples of LDPE film (LDPE film with Anti-termite - 5 % ATS60402 and LDPE without Anti-termite) for material resistance against termites of the species *Coptotermes formosanus*.

The results of the test based on standard method DIN EN 117 were reported in "BAM Test Report 2014-4.1-8667 Te" dated 2015-01-19.

Therefore, "BAM Test Report 2014-4.1-8667 Te" dated 2015-01-19 stands equally for both materials, namely LPDE and Repela for Insects.

Sincerely

PD Dr. habil. R. Plarre
Biodeterioration and Reference Organisms
BAM Federal Institute for Materials Protection



Unter den Eichen 87
12205 Berlin

Headquarters
Unter den Eichen 87
12205 Berlin, Germany

P: +49 30 8104-0
F: +49 30 8104-7 2222

info@bam.de
www.bam.de

BAM is a senior scientific and technical
Federal institute with responsibility to
BMW.

